y Tubos de Acero de México, 5.4,
@@gﬂ‘% ‘ Carret. México Veracruz Km 433.7 5N
. Delfino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICC
{52} 229 589 1100 te!

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13065805 175
' ) Date / Dia: August 28, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V, Customer’s Order lem / Crden Cliente - [tem: Customer’s Reference f Ref. del Cliente:  JManufacturer’s Werks Order N° f Confirmacian de Venta:
- ' NIA 15823 202915/01

Manufacluring Pracess / Procaso de Manufactura: Product Type f Tipe de Producta: Surface } Superficie:
JSEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADCO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO

Slandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos;

APl SPEC SL/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA1068/2010 BiX42-1.245/1.290 PS1L1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schadule f Cédula: Length / Longiiud: Quantity / Cantidad: 3 Pcs/Pz FNomina! Weight / Pesa Nominal:

10,750 X 0.365 INCH SCH 040 f W.C STD 19.69/21.33 FT 62.959 FT 2566.183 LB 40.52 LB/FT

273.1 X 9.3 MM 6.00 / 6.50 MTS 19,190 MTS 1164,000 KG 60.29 KG/M

TENSILE TEST/ENS, NSIO
Specimen condition Specimen dimensions Test ¥.5. U.T.5. ¥.5J/UT.5] Elongalion/Alargamienta
HeatN® | Sample N° | Condicion de Ia probata Bimensicnes de la probats .tamp | Eul0.50 %. Req.
Colada N°| Muestra N*§ Ls Sc | Type| Cri Size Area Temp. [Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensayo [Max: — Max. - -
mm ™z G “WFa WPa T i %
63896 31B76 B Ah Ss L 37.86 X 08.47 358,53 RT 306 797 0,62 2 277 | 40.0

AM: As manufaciurad f Segin procese de fabricacion Ls: Localion of sample f Ubicacién de fa muestra Ori: Orientation / Orientacién Sc: Specimen condition / Condicion de la probeta

B: Body { Guerpo Max: Maximum / Maxime ) Req. Max: Required maximum / Méximo requerldo . Ss: Strip specimen / Muestra rectangular

L: Lengitudinal / Longitudinal . Min:' Minimurn / Minimo Raq: Reguired / Requarido U.T.5: Ultimate tensite sirength / Resistencia

Lo Initial length / Longiiud inicial N ! Obt; Obtained / Obtenida RT: Roem temperature / Temperatura ambiente . ¥.8: Yield strength / Fluencia

- "Compagsition % / Composicion %.

* 1000 . 5
C Mn S f M| Cr P | s v Nb | Wi Cul Sn A Tt Aas B Ca N |Col. 1]Col. 2|Col, El

R Max | 28 | 120 - [ 15 ] 40 [ 30 ] s 1 80 [ ~ |4e0fa0e] — [ =] =t =1 = | =1 -] % [160] &

Min - 29 10§ - - — = - - - - -] - — - - - - — -

‘HeatN°® |- Sample N°* [P Maex | .28 | 120 |- -- .} 15 | 40 [-30 | ‘30 |.80 — | ac0ydop i - - - - - - = 1 100] 6

Colada.N? | Mussira N° min [~= ] 28 [0 = i =1 = — = - i p - - - - -

s N B s e— -
63836 Qabo01 H - | 17 | 66 28 1+ 27 TN 2441 D -@.l 50 p1an ) 0.4 27 [§] 4 [§] 41 75 0 |27 ©
63806 31876 2 181 .66 | 28 ] 2.7 T 10 1530 .0 50 {127 | 9 ].2¢ 0 3, 0 13 | 75 0 {214] ©
This cerlificals i5 issued by a computerized system and it Is vafid with electronic signature. On the ariginal certificale the frade-rark green colored Esie certificado se emite medianle sisteama computarzado y-es valldado con firma electranica.  El cerfificado criginal posee inpreso el logo
“Tenaris” is siafmped. in tase the swner af ths ardginal csrtificate would release & copy of il, he musl attest fts confarmity to the origina) ane taking “|Tenaris calor verde. En casa de que el poseedor def cerificado entregus una copla, deberd garanfizar la conformidad con et original haciéndose

Jupon himseif the responsinility for-any Linlawiul of nol sllowed use. Any at ion and/or falsification will be subj d to the law. responsable par cualquier uso llegal o indeblto. Cualguier alleracion yio falsil ion estard sujeln ala ley.

FOR03171



Tubos de Acero de México, S.A,

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 22% 939 1100 tel

{52) 222 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/ Pagina

CERTIFICADO DE PRUEBAS EN FABRICA 13065805 215
: Date / Dia: August 28, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - ltemn: Customer’s Reference / Ref. de! Cliente:  {Manulacturer’s Works Order N° f Confirmacién de Venta;
N/A 15823 20281501
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LANINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Standard or Specificalion / Nomnas o Espsclficacionas: Steel Grade ! Grado de acero: Ends { EXtremos:
APl SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM AS53/12, ASME SA106/2010 BfX42.L245/L 290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schadule / Cédula: Length / Longiiud: Quantity / Cantidad: 3 PesiPz Nominal Weight / Peso Nominal:
10,750 X 0.365 INCH SCH 040/ W.C STD 196972133 FT 62,959 FT 2566.183 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00 / 6.50 MTS 19.190 MTS 1164.000 KG 60.29 KG/M

‘COMPOSICION QUIMICA

Composition % ! Composicion %

x1e X 1000 X 10000 X100 .
CiM| SiJmM ]| Cr] P 8 VI INb} Ni | Cu|lSnj Al Tij As B | Ca} N |Coli|Col 2|Cal 3
H Max | 28 | 120 - 15 | 46 | 30 § 30 | 80 -~ 1400] 400 | - = — - - - - 15 {100 6
Ml ~tam|1e] -1 =1 -1 -1-1-1-1~-1<T=-1-1T-=-1T-=-1-=-1T=§4+-1"+1+-
HeatN® | SampleN* JP Max | 28 {120 ~ | 15 ] 40 | 30 § 3¢ | 80 | —~ | 400 400| - - - —- - - — {15 |100]| 6
Colada N® | Muestra N° Min - 29 10 - - - - - - - - . - - - - - - - - -
63896 31877 P T8 | 67 | 28 |27 ] 7 | 10| 25] 0 0 | 50 {129{ 9 19 0 4 0 12 | 751 0 {276 ©
Cal: 1: SUMA Nb+V+T! o ~ -Col. 3: SUMA Nb+V Max: Maximum / Maximo ) " P:Product/ Froducto
Col. 2: SUMA Mo+Cr+Ni+Cu+V . H: Heat / Colaca . Min: Minimum / Minime ) '

Required values | * - individuals / Individuales | -_Average /-Promedio ] Hardness typefTipo de duréza:HRC
- Valores requeridos | Mint = T Mex: 220 | Var— | Wi~ | Max- { var- | s )
Heat N° Sample N° Specimen condition - Quuad, Scale |- : op MW | - D Var:
Colada N* Muestra N Ls Sc Escala. |- 1 2 3 JAv] 1 2 | 3 Javwg] 1 2 3 JAvg ]
— - it e —— s v
63896 31876 B j : AM 1 HRBW §°75.9] 75.6| 76.6] 76.0| 77.0 76.8| 77.2) 77.0) Y7L 71.3} 773] ¥v.2 1.2
63896 31877 B - AM 1 Hrew | 76.8] 77.0| 77.2| 77.0| 77.8| 77.9| 7v.8] 7781 78.0] 78.5} 78.2] 7A2] 1.2
AM: As manufactured / Segin proceso.de fabricacion - * ID: Internal diameler / Diametro interno Min: Minimum / Miaimo Quad: Quadrant / Cuadrante
Avg: Avarage / Promadic . g Ls: Location of samplé / Libicactdn de la muestra Mw: Middle wall / Centro .Sc: Specimen condition / Condicién de Is probeta
This certilicate is f2sued by a compuderized sysiem and 1t is valid with eleclranic signatute. Gn-ihe original ceriificaié the trads-mark green colored ‘|Este cedificade se emile madiante sistema computanizada y es vaidado confirma eleclrdnica.  El cerificado orlginal posse impreso &l kga
"Tenaris” is stamped. In case the owner of the orginal cedificaie would release a copy of t, he must atlést #s conformity to the original one 1aking Tanans color verde, £n caso de que el poseedor del corificado enregue una copia, debera garaniizar la confarmidad con el original haciéndose
upon himself (ha responsibility.for any untswiul or not dllowed use. Any alieration and/or-alsification wil be subjecled to the faw. - | por ier use ilegal o Indebido. Cualguier alleracion. ylo falsi ion estara sujeta afaley. .

FORO03171
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Tubos de Acero de México, S.A.

Carret. México Veracruz ¥m 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 81697 MEXiCO

{52) 222 989 1100 {el

{52) 225 989 1600 Tax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

13065805

Fage / Pagina:

3/5

Date / Cia: August 28, 2013

Customer { Cliente: PLESA ANAHUAC Y E’U\S. S5.A_DECV. Custorner’s Order Item / Qrden Clignte - lam: Customer’s Refarence / Raf. del Clients: Manufacturer’'s Works Order N° f Cenfirmacién de Venta:
N/A 15823 202915/01

Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producte: Surface / Superficle:

SEAMLESS HOT ROLLED LIME PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SiIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Narmas o Especificacienas: Steel Grade / Grado de acero; Ends / Extremos;

APl SPEC 5L /OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA186/2010 BrX42-1245/1 290 PSL1 NORMAL BEVEL

BISELADOC NORMAL

Dimensions / Cimensionas: Schedule / Cédula: Length / Longitud: . Cuantity / Cantidad: 3 PcsfPz Nominal Welght / Pesa Mominal

10.750 X 0.365 INCH SCH 040 / W.C STD 19.69121.33 FT 62.858 FT 2566.183 LB 40.52 LBIFT

273.1 X 9.3 MM 6.00/ 6.50 MTS 19.180 MTS 1164.000 KG 60,29 KG/M

]B: Body / Cuerpo

Max: Maximum / Maximo

Var: Variation / Variacién i

Standard / Norma:
Heat N® | Sample N° Result
Colada N* | Muestra N” Resultade
63806 31677 Good / Bucno

Pressure / Prasian - . TimelTempo * - ” Resulls / Resultado
- Unit / Unidad, Value / Yalor '_ S‘_ecdnds.' Segundos
- .mpa 16.8 5 R Satisfactary / Satisfactorio
This certificate’is issued by a Computarized system and it [s valid wilk eleclionic signalure. On the onginal cerijicale the trade.mark green colared - Este certificado se emite medianta sislams computarizado v es validado con firma elacirdnica.  El cerlificado ongina! posee impreso el logo
“Tenaris™ is slamped. In casa the owner of ihe origina! certificale would release a copy of it, he must altest its conformity to the original ona 1aking ‘Tenans color verde. En caso de que el peseedor del certificadu entreue una copia, debera garantizar {a canformidad con el origingl haciéndase
upen himself the responsibility for eny unlewill of noi allowed use. Any alleration andfor falsification will be subjected to the law. | bla por cualguier uso legal o indebido. Cualyuier alteracion yio falsificacion estara svjeta o'la lay.

FORD3171-



Tenaris

Tubos de Acero de México, 5.4,
. Carret. México Veracruz Kny 433.7 SN
Dalfine Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91687 MEXICO
(52) 229 989 1100 tel
(52} 229 389 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/timore: | FPage /Pagina

APl SPEC SLJOCTOBER 1, 2007, ASTM A106/11, ASTM A53/M2, ASME SA106/2010

CERTIFICADO DE PRUEBAS EN FABRICA 13065805 415
Date / Dia: August 28, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S A.DEC.V. Customer’'s Crder Item f Qrden Cliente - llem: Customer’s Reference f Ref. del Cliente:  |Manufacturer’s Works Crder N° / Confirmacidn de Venta:
. NiA 15823 202915/01
Manufacturing Process / Procaso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

BX42-1.245/1.290 PSLt NORMAL BEVEL
BISELADO NORMAL:

Dimensions / Dimensiones: Schedule / Cédula: - |Length / Longitud: Quantity / Cantided: 3 Pes/iPz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH SCH 040 / W.C STD 18.69/ 2133 FT 62.959 FT 2566183 LB 40.52 LBIFT
273.1 X 2.3 MM 6.00/ 6.50 MTS 19.190 MTS 1164.000 KG 60.29 KG/M

 TERMICO

Heat ireatment / Tratamiento térmico: Plpe ! Tubo
Quench media of heat treatment procass / Medio de enfriamento de! tratamiente t&rmice: nfa
[Temperature Scale / Escala de Temperalura: nfa

Type
Tipo

asroiled

SUP LEMENTAR :.INFORMATION' INFORMACION: SUPLEMENTARIA_

Mznufactured by TenarisTamsa

Suppiementary Information
Jnformacion Supfementaria

|Slee! making process: :
Elactric Afc Fumace-Ladle Fumace-Conllnuuus Ceshng Machlne
Fully Killed Steel”

Material free from Mercury contamination

"|Not repaired by welding

Non desiructive test. Satisfactory
p 1 method
;- EMI - FLVI - MPI -
4P| SPEC SL/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010
MATERIAL ACCORDING TO NACE MRG‘I?E.' 150 18486-2, 2009 -AND NACE MRO103, 2010 DNLY FOR HARDNESS
22 HRC MAX.
Tamsa Ref. 433363

~ [Fabricada por TenarisTamsa
Fabricacién del acero:
Homno.de Arco EIectncG-Hurno de Af namcm-Maquina de-Colada Cunlmua
|Acern calmada con atuminio
|Maieriat libre de contaminacion de Marcurin
Mo reparado por saldadura
Control na destructivo, Satisfactorio
Matodo de inspeccion
- EM} ~FLVI- MPL -
API SPEC 5LUOCTCBER 1, 2007, ASTM A106/11, ASTM A53H2, ASME EA108/2010
MATERIAL DE ACUERDO A NACE MRO175 /ISO 15156-2, 2000 Y NAGE MR0103, 2010 SCLO DIJREZA MAX. 22
HRG -
Tamsa Ref; 433303

his certificate is fssued by a compulerzed system and i is vaiid with electronic signaiurs, On lhe onginal certificate tha Irade-mark green colored
“Tenaris™ s slamped. In case the swner'of the original cerfificate would release a copy of i, he mjst allest its anformity 1a the eriginat ane takmg-
upon himself the respansibility for any unlawiul or nol allowed uge. Any &l (fen andior fal fon will be subj d ta the law.

Tanaris color verde. En cago de que €l poseedor del cedificado entragus una copia, deberd garantizar fa conformidad con e original haciéndose

|Este Carincado se emile mediants srsiema camputanzadoy es valdado con fimna eleclrénica. El cerfificado original posee impresc af logo

responsabls por cuslquier usa ilegal ¢ indsbido. Cualquier idn ylo ién eslara sujata 2'la ley.
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Tubos de Acerc de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz:
C.P. 91697 MEXICO

(52) 229 989 1100 te!

(52) 229 989 1600 fox

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13065805

Page / Pagina:

5/5

Date / Dia: August 28, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A, DEC.V, Customer’s Order llem { Orden Gliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N°* / Confirmacion de Venta:
. NIA 15823 202915/01

Manufacturing Process / Proceso de Manufacture: Product Type / Tipo de Products: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC

Standerd or Specification / Normas o Especificacionss: Steel Grade { Grado de acero: Ends / Extremas:

APl SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BIX42-1245/ 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:
10.750 X 0.365 INCH
273.1 X 9.3 MM

Schedule / Cédula:
SCH 040 T W.C STD

Length / Longitud:
19.68/21.33 FT
.00 / 6.50 MTS

Quantity / Cantidad: 3 Pes/Pz
62959 FT
19.190 MTS

2566.183 LB
1164.000 XG

Nominal Waight f Pesa Nominal:
40.52 LB/FT

60.29 KG/M

Heat N* Quantity Length Weight
Colada N° Cantidad Longitud Peso
{Pieces} (i) {m) {Tons)
63896 3 62.96 18.18 1.164

Average length per pipa Norninal weight per pipe

Longitud promedia por tubo Peso nominal por fuba

{ft) | {m} {lb#t) | (kaim)

20.087 | 6.097

20758 | BO.657

" {This is fo ceriify that the praduct described hare has been manufactured, sampled, lested, and inspecled in accordance with
-{purchaser order requiremenis. This cerlificale is'nct a declaratiod of-

origin-nor may it be used as a dactaration of origin,

Por el presente certificames que ¢ material aqul descrito ha sido.fabricade, muestreado, ensayado € inspeccionado da™ -
atuerdo a os requisitos da suU ordan de compra Esta certificade ne es, ni puede ser usado, como una declaracion de cngen

CUSTOMER _THIRD PARTY

TENARIS QUALITY DE

ARTMENT SIGNATURE

'INSPECTION COMPANY
CCMPARTA DE INSPECCION

NQ APLICA
.Employee Name: N/A

QUALITY CERTIFICATION DEPT.
DEFTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castellé Abraham

//GZZ

CHIEF OF QUALTTY CERTIFICATION DEPT.
-RESFONSABLE DEL DERTG. DE CERTiFICACIC}N DE CALIDAD
Rafael Gutiériez de Velasco Ma;_.,allancs 7'

[ This cerllificale is issued by a computerized system and 1t 1s vaht with eleciranic
"Teraris” is slamped, In case lhe owner of the erigina! cerfificatz would release

signalure, Cn Lhe onginzl certificate the ireds-mark green colored

@ copy of it, he must-attest Hs conformity 1o the eriginal one taking

n andior falsification will be to the law.

rasponsable por cualquigr uso ilegal o indebido. Cuzlquier.

Este carfificado se emite medianta sislema computarizado v es validada "con firma electrémica. El certificade eriginzl poses impreso el fogo
Tenaris calor verde, En caso de que el poseedor del carfficado” entregue una copia, debsrd garantizar le conformidad con el original heciéndese
yio

upon himsel the responsibility for any unlawiul ar not a_ll:':_wed use. Any alleratio

ion estard sujeta 2 1a ley.

FOR03171



